Walker Mower Online Parts Lookup

Model MD Illustrated Parts Manual

Radiator Group

Other model MD manuals:
For a closer view: Download PDF File
Tag Part Number Description More Info
17840-4Hose Clamp (3/4 to 1-1/2)
27017-3Upper Radiator Hose
37840-3Hose Clamp (1/2 to 1-1/4)
47427-21Fan Mount Tab, LH
57429-6Radiator Cooling Fan
67427-5Radiator Fan Shroud
87015-6Recovery Tank Hose (60")
105975-3Cable Tie (50# x 7")
117427-9Radiator Cap
127427Radiator
137431-1Radiator Channel Seal (1/4 x 1/2 x 13.5) 2
147435Radiator Brace
157432Shock Mount (1.00 OD x .75)
167425Radiator Screen
177426Screen Channel
187425-2Debris Plate
197429-7Fan Blade Replacement
207430Radiator Guard
215841Retainer Washer (3/8 x 1-1/4)
227434Rubber Washer (3/8 x 1-1/4 x 1/4)
237427-7Debris Shield, Shroud
247427-22Fan Mount Tab, RH
257017-2Lower Radiator Hose
F0041/4-20 Keps Nut
F0143/8-16 ESNA Nut
F0291/4-20 x 1/2 Hex Bolt
F0311/4-20 x 5/8 Hex Bolt
F0611/4 Internal Star Lock Washer
F0731/4 x 1.5 Fender Washer
F089Belleville Washer SS
F0901/4-20 x 2-1/2 Hex Bolt
F12910-24 x 1/2 PTHMS
F14310-32 x 1/4 Whiz Lock Bolt
F222Thrust Washer
F237Spring Ring
F254Fender Washer
F4631/8" Aluminum Rivet